
   

 

Ministry of the Environment, 
Conservation and Parks 
 
Southwestern Region 
 
620 – 4510 Rhodes Drive 
Windsor  ON   N8W 5K5 
Tel.:   519 948‐1464 
Fax.:  519 948‐2396 
TTY:  416 456‐1234 

Ministère de l’Environnement, de la 
Protection de la nature et des Parks 
 
Direction régionale du Sud‐Ouest 
 
620 – 4510, chemin Rhodes 
Windsor  ON   N8W 5K5 
Tél. :  519 948‐1464 
Téléc. :  519 948‐2396 
ATS :  416 456‐1234

 
             File# SI-ES-ES-540 
 
 
November 30, 2020 
 
 
 
The Corporation of the Town of Essex 
33 Talbot Street 
Essex, Ontario  
N8M 1A0 
 
 
Attention: Mr. Chris Nepszy, CAO 
  cnepszy@essex.ca 
 
     
Dear Mr. Nepszy: 
 
Re: Essex Drinking Water System – Harrow-Colchester South    
 Inspection Report 
____________________________________________________________________________ 
 
Please find enclosed the Drinking Water System Inspection Report for the announced “focused”  
inspection that was conducted at the Essex Drinking Water System – Harrow-Colchester South 
(DWS#210000130) on November 19, 2020. 
 
Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations for 
individuals who exercise decision-making authority over municipal drinking water systems. Please 
be aware that the Ministry has encouraged such individuals, particularly municipal councillors, to 
take steps to be better informed about the drinking water systems over which they have decision-
making authority. These steps could include asking for a copy of this inspection report and a 
review of its findings. Further information about Section 19 can be found in “Taking Care of Your 
Drinking Water: A guide for members of municipal council” found on the Drinking Water Ontario 
website at www.ontario.ca/drinkingwater. 
 
In order to measure individual inspection results, the Ministry has established an inspection 
compliance risk framework based on the principles of the Inspection, Investigation & Enforcement 
(II&E) Secretariat and advice of internal/external risk experts.  The Inspection Summary Rating 
Record (IRR), included as Appendix B of the inspection report, provides the Ministry, the system 



 

 

owner and the local Public Health Units with a summarized quantitative measure of the drinking 
water system’s annual inspection and regulated water quality testing performance.   
 
IRR ratings are published (for the previous inspection year) in the Ministry’s Chief Drinking Water 
Inspectors’ Annual Report. If you have any questions or concerns regarding the rating, please 
contact Marc Bechard, Water Compliance Supervisor, at (519) 490-0761. 
 
Likewise, if you have any questions or concerns regarding this report, please call me at (226) 
280-1556. 
 
 
Yours truly, 
 

 
 
Neil Gilbert, P.Eng. 
Provincial Officer – Water Inspector 
Southwestern Region 
Ministry of the Environment, Conservation and Parks 
Sarnia District – Windsor Area Office 
 
 
Encl. 
 
cc: Dr. Wajid Ahmed, Medical Officer of Health, Windsor-Essex County HU, wahmed@wechu.org 
 Theresa Marentette, CEO and Chief Nursing Officer, Windsor-Essex County HU, tmarentette@wechu.org 
 Kristy McBeth, Director of Health Protection, Windsor-Essex County HU, kmcbeth@wechu.org 

Phil Wong, Manager, Environmental Health, Windsor-Essex County HU, pwong@wechu.org 
 Victoria Peczulis, Manager, Environmental Health, Windsor-Essex County HU, vpeczulis@wechu.org 
 Kevin Girard, Director of Infrastructure & Development, Town of Essex, kgirard@essex.ca 
 Andy Graf, Manager, Environmental Services, Town of Essex, agraf@essex.ca 
 Karen Burgess, Senior Operations Manager, OCWA, kburgess@ocwa.com 
 Warren Higgins, Process & Compliance Technician, OCWA, whiggins@ocwa.com 
 Dave Jubenville, Essex Regional Manager, OCWA, djubenville@ocwa.com 

Katie Stammler, Project Manager Source Water Protection, ERCA, kstammler@erca.org 
Marc Bechard, Water Compliance Supervisor, MECP Sarnia District, marc.bechard@ontario.ca 

 

   

 
 



---
---
---
---

Ministry of the Environment, Conservation and Parks

ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH

Inspection Report

Site Number: 210000130
Inspection Number: 1-O086Z
Date of Inspection: Nov 19, 2020
Inspected By: Neil Gilbert



 

 
Table of Contents 
 

 
Owner Information 2 
 
Inspection Details 2 
 
Inspection Summary 5 
 
 Introduction 5 
 Source 5 
 Capacity Assessment 5 
 Treatment Processes 6 
 Treatment Process Monitoring 6 
 Operations Manuals 7 
 Logbooks 7 
 Security 8 
 Certification and Training 8 
 Water Quality Monitoring 8 
 Water Quality Assessment 10 
 Reporting & Corrective Actions 10 
  
  
Non-Compliance with Regulatory Requirements and Actions Required 11 
 
Summary of Recommendations and Best Practice Issues  12 
 
Signatures 13 
 
 
 
 
 Appendix A:  Stakeholder Appendix 
 
 Appendix B:  Inspection Rating Record 

 

 
 

Ministry of the Environment, Conservation & Parks 
Drinking Water System Inspection Report 

Table of Contents 



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  gilberne  on 26/11/2020 (dd/mm/yyyy) Page 2 of 13
Site #: 210000130
ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH
Date of Inspection: 19/11/2020 (dd/mm/yyyy) 

‏

OWNER INFORMATION:
Company Name: ESSEX, THE CORPORATION OF THE TOWN OF
Street Number: 33 Unit Identifier:
Street Name: TALBOT St S
City: ESSEX
Province: ON Postal Code: N8M 1A0

     CONTACT INFORMATION

Type: Operating Authority Name: Karen Burgess
Phone: (519) 738-3038 Fax: (519) 738-3993
Email: kburgess@ocwa.com
Title: Senior Operations Manager, OCWA-Essex Hub

Type: Operating Authority Name: Andrew Graf
Phone: (519) 738-6804 x1425 Fax: (519) 776-7336
Email: agraf@essex.ca
Title: Manager, Environmental Services, Town of Essex

Type: Operating Authority Name: Warren Higgins
Phone: (519) 738-3038 Fax: (519) 738-3993
Email: whiggins@ocwa.com
Title: Process & Compliance Tech, Essex Hub

INSPECTION DETAILS:

Site Name: ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH
Site Address: 405 CLITHEROW Street HARROW ON N0R 1G0
County/District: ESSEX TOWN
MECP District/Area Office: Windsor Area Office
Health Unit: WINDSOR-ESSEX COUNTY HEALTH UNIT
Conservation Authority: Essex Region Conservation Authority
MNR Office:
Category: Large Municipal Residential
Site Number: 210000130
Inspection Type: Announced
Inspection Number: 1-O086Z
Date of Inspection: Nov 19, 2020
Date of Previous Inspection: Jul 03, 2019

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

____________________________________________________________________________________________________________________

Site (Name): RAW WATER



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  gilberne  on 26/11/2020 (dd/mm/yyyy) Page 3 of 13
Site #: 210000130
ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH
Date of Inspection: 19/11/2020 (dd/mm/yyyy) 

Type: Source Sub Type: Surface Water
Comments:
The intake pipeline extends approximately 400 m out from the shore and consists of a rock filled timber crib 
containing a vertical steel bellmouth opening. The bellmouth is connected to a 750 mm diameter, 381 m long intake 
pipe that is buried 0.6 m below the bottom of Lake Erie. The bellmouth is surrounded by the timber cribbing and a 
steel top, forming an approximate 3m square structure that projects over 2 to 3 m above the lake bottom.There is a 
38 mm diameter PVC pipe installed inside of the intake pipe to deliver sodium hypochlorite solution from an inlet 
chamber in the low lift pumping station to a diffuser ring in the bellmouth.
The low lift station consists of two manually cleaned, 3 cm wide bar screens, two screen inlet chambers, one 
microstrainer (with space available for a second microstrainer), four vertical turbine low lift pumps in one common low
lift well and a fiberglass sodium hypochlorite chemical storage tank with feed facilities. UPDATE: The microstrainer 
was replaced by a traveling screen in June 2020.
A 100 kW standby diesel operated generator with transfer switch provides backup power during outages.
    

____________________________________________________________________________________________________________________

Site (Name): TREATED WATER
Type: Treated Water POE Sub Type: Treatment Facility
Comments:
Operation and maintenance of the Harrow-Colchester S Water Treatment Plant (WTP) is performed by OCWA.
The water treatment plant consists of the following major components: 
- a 300 mm, 548 m long low lift discharge main from the low lift pumping station
Clarification:
- one solids contact upflow clarifier with a volume of 905 m3 and a rated flowrate of 10,227 m3/day
- powdered activated carbon mixing, storage system and chemical feed pump
- coagulant storage system and chemical feed pump
- coagulant aid storage system and chemical feed pump
- a filter-aid storage tank and one chemical feed pump (currently not in use)
Filtration:
- two dual media filters equipped with rotary surface agitators each rated at 5,114 m3/day
- one vertical turbine filter backwash pump 
Clearwells/Reservoir:
- two clearwells to collect filter effluent
- a two celled in-ground water storage reservoir
High Lift Pumping:
- three high lift pumps in a two compartment high lift pump wet well
- a 250 kW emergency back-up diesel generator 
Chlorination:
- a gas chlorination system with two V notch chlorinators with rotameters 
Waste Management:
- two earthern sludge settling/storage ponds with storage capacity of 622 m3 each 
- valving to allow supernatant to discharge to a storm sewer then on to Lake Erie    

____________________________________________________________________________________________________________________

Site (Name): HARROW WATER TOWER
Type: Other Sub Type: Other
Comments:
A 1,137 m3 steel elevated storage tank, located in the former Town of Harrow, provides storage capacity and 
maintains pressure in the distribution system. The control valve for the elevated storage tower is located in an on-site 
buried and locked concrete chamber.    

____________________________________________________________________________________________________________________

Site (Name): DISTRIBUTION SYSTEM
Type: Other Sub Type: Other



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  gilberne  on 26/11/2020 (dd/mm/yyyy) Page 4 of 13
Site #: 210000130
ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH
Date of Inspection: 19/11/2020 (dd/mm/yyyy) 

Comments:
The Essex (Harrow Colchester South) Water Distribution Subsystem receives treated water from the Harrow-
Colchester South Water treatment Plant and contains 145 km of water mains ranging in size from 2 in. to 14 in., 
supplying an approximate population of 10,400 residents. Operation and maintenance of the distribution subsystem is
performed by the Town of Essex Water Department.
The Essex (Harrow Colchester South) Water Distribution System has two interconnects to the Union (Essex County) 
Water Distribution System, three interconnects to the Essex (Union WTP) Water Distribution System and two 
interconnects to the Amherstburg Water Distribution System, only opened for emergencies.
    

____________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  gilberne  on 26/11/2020 (dd/mm/yyyy) Page 5 of 13
Site #: 210000130
ESSEX DRINKING WATER SYSTEM - HARROW-COLCHESTER SOUTH
Date of Inspection: 19/11/2020 (dd/mm/yyyy) 

‏

INSPECTION SUMMARY:

Introduction

• The primary focus of this inspection is to confirm compliance with Ministry of the Environment, 
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry drinking water 
related policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-
barrier approach in the inspection of water systems that focuses on the source, treatment and distribution 
components as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking Water Act, 2002 
(SDWA) and regulations made therein, including Ontario Regulation 170/03, "Drinking Water Systems" 
(O.Reg. 170/03).  This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused" inspection of the system.  Although the inspection involved fewer 
activities than those normally undertaken in a detailed inspection, it contained critical elements required to 
assess key compliance issues. This system was chosen for a focused inspection because the system's 
performance met the ministry's criteria, most importantly that there were no deficiencies as identified in 
O.Reg. 172/03 over the past 3 years.  The undertaking of a focused inspection at this drinking water system
does not ensure that a similar type of inspection will be conducted at any point in the future.

This inspection report does not suggest that all applicable legislation and regulations were evaluated.  It 
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory 
requirements.

This announced "focused" inspection of the Essex Drinking Water System - Harrow-Colchester South 
(DWS#210000130) was conducted on November 19, 2020. This inspection covers the period of time between July 
1, 2019 to September 30, 2020.

Source

• The owner had a harmful algal bloom monitoring plan in place.

Harrow - Colchester South WTP's Operating Procedure (SOP) #OCWA-C3-41 is a procedure used to respond to a 
blue-green algae bloom.

Capacity Assessment

• There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence or Drinking 
Water Works Permit issued under Part V of the SDWA.

Schedule C, Condition 2.1 of the Municipal Drinking Water Licence #029-101 requires that continuous flow 
measurement and recording shall be undertaken for:
2.1.1 The flow rate and daily volume of treated water that flows from the treatment subsystem to the distribution 
system.
2.1.2 The flow rate and daily volume of water that flows into the treatment subsystem.
The Harrow-Colchester South DWS has magnetic flow meters for both the raw water entering the treatment plant 
and for treated water flowing from the plant to the distribution system.

• The owner was in compliance with the conditions associated with maximum flow rate or the rated capacity 
conditions in the Municipal Drinking Water Licence issued under Part V of the SDWA.

Schedule C, Condition 1.1 of the Municipal Drinking Water Licence #029-101 states that the maximum daily volume
of treated water that flows from the Harrow-Colchester South Water Treatment Plant to the distribution system shall



Ministry of the Environment, Conservation and Parks